Exploded View / Explosionszeichnung
Eclaté / Despiece / 9 RE|

[x—hr—fkrouEnezEERLT
ZEIRCEZLHEL &S0 |

Steering Servo / Lenkservo / Servo de direction
Servo de direccién / 77> H—R

Mz404

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
M

MZ402 e

» The optional parts should be used for the parts marked with m

» Die Tuningteile sollen die mit m markierten Teile ersetzen.

» \ous pouvez remplacer les pieces m par des piéces options.

B Las piezas opcionales deben ser utilizadas en las piezas marcadas con m

>[I DI W A=Y A TS =y E SRR EE W,

© Copyright 2022 KYOSHO CORPORATION /4 pfsr #i 1R 5

42



Exploded View / Explosionszeichnung
Eclaté / Despiece / H X

[X=r—EronEBREEALT
ZRIRCEELAEL LS. |

MZ409

MZ206B
(Only for LM Type:MZ301)
(LMZ 17D :MZ301)

MZ409

MZ206B

Steering Servo
Lenkservo

Servo de direction
Servo de direccion
ATFTFITH—R

It is attached to the Auto Scale Collection.
Aus Lieferumfang Auto Scale Collection.
Piéce issue de la Auto Scale Collection.
Incluida en la Auto Scale Collection.
A—=RRT=)LIL I3 VICHBLTWET,

MZ403
(Narrow)

MZ6BK

§ -V
MZ2038 | § :
> MZ409 MZ409

43



Exploded View / Explosionszeichnung

Eclaté / Despiece / 9 RE|

AN

type

MZ203B

MZ6BK

MZ206B

\
N

© Copyright 2022 KYOSHO CORPORATION /S pfEr 1R 5

P> The optional parts should be used

B Die Tuningteile sollen die mit [o3

B> \Jous pouvez remplacer les pieces

P> Las piezas opcionales deben ser utilizadas

gl OP [2IE /SN ACVI =& wr i E B

[X=r—EronEBREEALT
ZRIRCEELAEL LS. |

Mz215

MZ203B

for the parts marked with [&Ig.
markierten Teile ersetzen.

par des piéces options.
en las piezas marcadas con [o1g.

IN—=V 72 SRIALEE W,

44



Exploded View / Explosionszeichnung
Eclaté / Despiece / 9RE|

[X=r—EronEBREREALT
ZRIRCEELAEL LS. |

MZ216

<

\
y
kY
\
y
\
y
\
.
\

\x

:
)

G

X
N

X

\,
\
\,
N,
\
¥ (O
- \
N
\,
\ \,
\, \
\
P} VARSERN
N
\,

MZ403

KN

D --——====f/ ~tcm==mmmm-

MZ409

P> The optional parts should be used
for the parts marked with [e1g.

B Die Tuningteile sollen die mit [&3
markierten Teile ersetzen.

B> \Jous pouvez remplacer les pieces
par des pieces options.

P> Las piezas opcionales deben ser utilizadas
en las piezas marcadas con [o1g.

> RO W/ A=V iEA T 3
IN—Y 7z SHALEE W,

\
N

© Copyright 2022 KYOSHO CORPORATION /S pfEr Ei R 5l

45



Exploded View / Explosionszeichnung
Eclaté / Despiece / 9RE|

[ —h—EroREBRERmELT
HM Z2IRCEELAELE5, |
type \ .

MZ203B

MZ6BK

MZ203B

P> The optional parts should be used
for the parts marked with [&Ig.

B Die Tuningteile sollen die mit [o3
markierten Teile ersetzen.

B> \Jous pouvez remplacer les pieces
par des piéces options.

P> Las piezas opcionales deben ser utilizadas
en las piezas marcadas con [o1g.

gl OP [2IEX SNV ACVI =& s B
IN—=YEHFELEE W,

\
N

© Copyright 2022 KYOSHO CORPORATION /4 pfEr Ei 1R 5

46



Exploded View / Explosionszeichnung
Eclaté / Despiece / 9 #E|

AN

type

Mz203B

MZ305

Mz409

\
N

© Copyright 2022 KYOSHO CORPORATION /4 fEr 1R 5

[X=r—EronEBREEALT
ZRIRCEELHEL LS. |

MZ305

)

/

MZ305

P> The optional parts should be used
for the parts marked with [e1g.

B Die Tuningteile sollen die mit [&3
markierten Teile ersetzen.

B> \Jous pouvez remplacer les pieces
par des pieces options.

P> Las piezas opcionales deben ser utilizadas
en las piezas marcadas con [o1g.

> RO W/ A=V iEA T 3
IN—Y 7z SHALEE W,

47



Parts illustration

Description
=%

® £ ) (%)

< A < ot =5
- &S Y gS s < =
N S < 3> oS > S< ~ >5
BN S @ | xr = e} ; ol
< c 9z g T = = g2
unm_q_w =z D =2 o | = x S o |

3 S L f = L 2 S L S &
o7 T3 =X 3 L (2R €3 wm N

=N a— o a— = N\ = - — =
@ 2 3 A z S A A
B P + N 24 | AP | ED @ X @ X gy
sk |3 %) 55 |9 AL 5 89
St |z AN 28 | 8b S &N g b g b A
1ED |4 Al DO R 9! S

o = P = = D | @ = = o
g1 |21 g 50 |3 | St N g | gl N
oy =W = N =W > |aik = S K aik

@ )

¥ | s 2 g | ¢ g | 5 o 2 8
© & - S N Q & N ® ®
N g N N N N N N N N
= = = S = S = = = =

48



Description
=%

Parts illustration

Main Chassis Set (MR-03VE)
MZ501 | %> vy—+twh (MR-03VE)
Upper Cover / Servo Motor Cover Set
MZ411 | (MR-03/S/S2)
T7YIS—HIN—= [ —RE—F—H/\—
vk (MR-03/S/S2)
.2x3.5mm TP F/H Screw
2%3.5mm TPHSER B x2
Small Parts for Chassis (MR-03)
MZ402 | 3 43—tz k (MR-03)
Small Parts for Suspension (MR-03)
MZ403 | 42y s 5V —Y 2y k(MR-03)
Servo Gear Set (MR-03)
MZ404 | 4—R¥v v (MR-03)
Servo Saver Assembly (MR-03)
MZ405 | 4 _R/\—7 vt 71— (MR-03)
Front Suspension Arm Set (MR-03)
MZ406 | 7oy sy sy gy 7—Lty k(MR-03)
Suspension Shaft Set (MR-03)
MZ407 | 42y 250907 MMy  (MR-03)
Screw Set (MR-03) 2x8mm TP Screw
N . W x 2
MZ409 | v'z4w k (MR-03) 2x8mm TPE'X ﬂ‘ W X
2x6mm TP Screw
2x6mm TPE'Z x18
2x5mm TP F/H Screw
2x5mm TPHSEX X5
2x4mm TP Screw (Small Head) o
2x4mm TPE X (/\GE) x2
RC Unit Set 2.0 (MINI-Z MR-03RWD/RA38)
MZ414B | Rc2=y M2y h2.0(MINI-Z MR-03RWD/RA38)

#* This parts illustration only identifies spare parts for the MINI-Z RWD. / Die Teilezeichnungen beziehen sich nur auf den MINI-Z RWD.
Cette illustration identifie uniquement les pieces pour la MINI-Z RWD. / Los dibujos muestran unicamente los repuestos para el MINI-Z RWD.

BRI ARRICEFNEIDDDHALH SN TVET,

49



	P001 RWD_out
	P002 RWD_out
	P003 RWD_out
	P004 RWD_out
	P005 RWD_out
	P006 RWD_out
	P007 RWD_out
	P008 RWD_out
	P009 RWD_out
	P010 RWD_out
	P011 RWD_out
	P012 RWD_out
	P013 RWD_out
	P014 RWD_out
	P015 RWD_out
	P016 RWD_out
	P017 RWD_out
	P018 RWD_out
	P019 RWD_out
	P020 RWD_out
	P021 RWD_out
	P022 RWD_out
	P023 RWD_out
	P024 RWD_out
	P025 RWD_out
	P026 RWD_out
	P027 RWD_out
	P028 RWD_out
	P029 RWD_out
	P030 RWD_out
	P031 RWD_out
	P032 RWD_out
	P033 RWD_out
	P034 RWD_out
	P035 RWD_out
	P036 RWD_out
	P037 RWD_out
	P038 RWD_out
	P039 RWD_out
	P040 RWD_out
	P041 RWD_out
	P042 RWD EX_out
	P043 RWD EX_out
	P044 RWD EX_out
	P045 RWD EX_out
	P046 RWD EX_out
	P047 RWD EX_out
	P048 RWD SP_out
	P049 RWD SP_out
	P050 RWD E_J_out
	P051 RWD E_J_out
	P052 RWD Ger_out
	P053 RWD Ger_out
	P054 RWD F_out
	P055 RWD F_out
	P056 RWD S_out
	P057 RWD S_out
	P058 RWD EU_out
	P059 RWD EU_out
	P060 memo_out
	P061 memo_out
	P062 kounyuu_out
	P063 FAX_out
	P064 RWD_out



